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Technical specification of UPVC

30 mm
75 mm
11 mm
- Y "y, EFN | (Overall Thickness)s
/‘* . i . _ / . - &
i [Tt wrrrr Freer prEme® |
45 mm
im
Weight (Effective) :Im Colors ASA Light blue, Beige
Length $1-12m Colors Uv-
As demanded
Material | UPVC with UV Protection embedded
Overall Thickness 12 mm
Weight . Akg 5%
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Comparison table uPVvVC Metal Fiberglass
Strength Excellent Excellent Average
Thermal Insulation Excellent Poor Excellent
Sound Insulation Excellent Poor Average
Corrosion resistance Excellent Poor Poor
Fire resistance Good Good Poor
Anti-UV properties Excellent Good Poor
Color endurance Excellent Average Good
Installation Ease Good Good Average
Curve Roofs Excellent Require Rolling Poor
Strength and Weight Light Heavy Light
Recyclability 100 % 100% Not recyclable
Shape retention Excellent Excellent Poor
Anti- Rodents/Molds Excellent Excellent Good
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Material Test Lab.

This report was given [0 you representing ﬂlm'_}' the results for the
samples of AHM GROUP (UPVC panel) with (ASA) , AHM GROUP
(UPVC Panel) with (UV), These results and conclusions were given
to. you without any responsibility on THE CERAMICS, POLYMERS
AND SOLID MATTER DEP. of THE MATERIAL TEST LAB
in THE NATIONAL RESEARCH CENTRE for pick up the

samples to be tested

Head of Director of The Board of Central Depertment
Jor Scientifical Analysis and Tests
&
SUPERVISOR
OF CERAMICSRPOLYMER AND

SOLID WA Hifi R; MENT

PROF.DR. W{)& UFA _}MUS? AFA
\-\‘_ 3 H'h,li/’
et . R e 7.5 B FEPVAITI0 - FPPVITYY g
e e e TETAVA:Y ::—,_, VEYE e TV Vel - FrYoo 4y n

E-mail : nrc1302a@yahoo.com
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Material Test Lab.

To home it may concern

Dear Sir.,

With correspondence to your request concerning the testing samples
of AHM GROUP (UPVC panel) with (AS4), AHM GROUP (UPVC Panel)
with (UV) . we would like to inform you that the all following needed tests
were carried out which namely :

1- Filexural strength rest according to ASTM D790
2- Flammability test according fto UL 94
- Thermal insulation test
Wewould like to inform you that the needed test was carried out  taking into
consideration the following conditions
I- In all mechanical properties GALDABINI — QUASAR 600 — Made In lraly
Universal Testing Machine was used This tvpe has a self calibration , zero
adjusting and automatic balance , which are done daily before testing or
during testing this testing instrament is accompanied by a highly reliable
system for evaluating the mechanical properties |
2-Measuring drum of sensitivity + (.0 mm was used for dimensions evaluation
3- All used Machineries and apparatuses were calibrated periodically.

The following results gives the obtained results representing the delivered

sample .
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Test results on a sample of AHMGROUP (UPVC
Panel) with (UV)
I- Flexural strength test according to ASTM D790
Vo Flexural strength Mean
- (Kgicm2) {Kgicm2)
! 186.8 '
2 185.6
3 143.6 162.0
E 4 I151.6 ‘
5 142.4
2- Flammability test accordi
- Afterflame | Afterflame Toral Afterflame | Afterflame + After Cotton |
No, Time | Second Time Time glow Time ‘ indication
| (S | ()Sec | (¥e) Sec g See | igeaed |
! ! 2 3 h]
2 ! 2 3 h)
3 2 2 3 5 No ‘
4 ! 2 3 5
- ! ! 3 ! 5 . |
0 limit < 10 (Sec) < I} (Sec) < 50 (Sec) | < 30 (Sec) Mo ]
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Test Report

Report No.

Authority & date

MOI 8406 04 2022

Items Tested
Results

Request Orders 21/4/2022
AHM GROUP (LUPV'C panel] with (A854) ,AHM GROUP
(UPVC Panel) with (U'V)

The detailed test results are given on the following

yages of this report ( 7 pages) .

Report Typist
Test carried by

* Mis. Naglaa Mohamed-Sara Abdel Reheam
Noha Samir

*Mis . Fatma El Zahraa Fikry

*H.Eng. Ahmed Said

* Chem. Amr El Shafey

* Dr. Abou El Ftouh Abd EI Hakem

Authorized by
AL AT O\
FFAPL TN
( |' 5 gy E,I!l
M, ifj:},-:.,--,

Prof. Dr. Mostafa Zaki Mostafa

* The Supervisor of ceramics, Polymer and
Solid Matter Department,

* Management Representative and Quality
Assurance Manager,

Issue date
Condition of Test
& Issue

28/4/202 2
The test speciemen was conditioned at 23 °C
with a humidity of 60 % and the needed
calibrations as well as balancin & of the all
used machines were al ways done .
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NATIONAL RESEARCH CENTRE
TAHRIR St. DOKKI, CAIRO, EGYPT
Central Unit For Analysis And

il

+~  Scientifical Services ( CUASS )
Material Test Lab.

Test results on a sample of AHM GROUP (UPVC
panel) with (ASA)
I- Elexural strength test according te ASTM D790

No. Flexural strength Mean
(Kgiem2) {Kg/cm2)
o 170.8
2 ' 146.4
3 204.0 161.92
of 132.8
5 155.6

E-mail : nrc1302a@yahoo.com

Afrerflume Afterflame Total Afterflame | Afterflame + After Cotton 4|
No, Time Second Time Time glow Time indication |
{1;) Sec f1;) Sec (1;+1;) Sec (1; +13) Sec ignited |
I i 2 3 ' 5
2 I 2 3 5
3 2 2 3 5 No
4 I 2 3 5
| &% | ¢ | { 3 5
VU ilimir | < 10(Sec) | <M0)(Sec) | <50 (Sec) < 30 (Sec) No
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